


 
DWR-NPDES/SOP-G-01-WW Design Criteria Chapter 01-110117 
Design Criteria for Review of Sewage Works Construction Plans and Documents- 
Chapter 1 
 
 
 
 
 
 
 
 
 
 
 
 
 

THIS PAGE INTENTIONALLY LEFT BLANK 



 
 
 

Design Criteria for Review of Sewage Works 
Construction Plans and Documents 

 
 

 
 

Effective Date:  November 1, 2017 
 

Document No.  
DWR-NPDES/SOP-G-01-WW Design Criteria Chapter 1-110117  

 
 
 
 
 
 
 
 

 
Department of Environment and Conservation 

Division of Water Resources 
 

https://www.tn.gov/environment/program-areas/wr-water-resources-home.html 
 

 
  



                            DWR-NPDES/SOP-G-01-WW Design Criteria Chapter 1-110117 
                            Design Criteria for Review of Sewage Works Construction Plans and Documents 
[...]
CHAPTER 16 Design Guidelines for Wastewater Treatment Systems 

Using Spray Irrigation (012710)     16-1 
 

CHAPTER 17 Design Guidelines for Wastewater Dispersal Using 
Drip Irrigation (012710)      17-1 
App 17-A: Hydraulic Values & Conversion Factors 
App 17-B:  Example Hydraulic & Nutrient Loading Calculations 
App 17-C:  Derivation of Conversion Factor for Eqn.17-2 

 
CHAPTER 18 Reserved (Deleted:  Collection System Rehabilitation)            18-1  
 
CHAPTER 19 Reserved (Future:  Beneficial Re-Use Systems) (TBA)  19-1  
                                App 19-B:  Bibliography Chapter 19 (TBA) 
 



                            DWR-NPDES/SOP-G-01-WW Design Criteria Chapter 1-110117 
                            Design Criteria for Review of Sewage Works Construction Plans and Documents 

Chapter 1 
 

November 1, 2017 1-1 Design Criteria Ch. 1 

CHAPTER 1 
 

General Engineering Requirements 
 

1.1 General Information for projects reviewed by the Division of Water Resources 
 

1.1.1  Standard of Performance for Review of Engineering Construction Documentation 
1.1.2  Application and Purpose of the Criteria 
 1.1.2.1   Preliminary Discussion Concerning the Project 
 1.1.2.2   Site Approval 
 1.1.2.3   Engineering Report and Preliminary Plans 
 1.1.2.4   Final Plans, Contract Documents, and Specifications  

1.1.2.5   Commencement of Operation of Completed Facility 
 

1.2  Preliminary Design Submission Guidance: Engineering Report and Preliminary Plans 
 

1.2.1 Contents – General 
1.2.1.1 Specific Contents – Wastewater Collection Systems 
1.2.1.2 Specific Contents – Wastewater Treatment Plants 

 

1.3 Final Plans Submission:  Contract Drawings and Specifications 
 

1.3.1  General Content of Final Engineering Plans 
1.3. 1.1 Plans of Sewers 
1.3.1.2 Plans of Wastewater Pumping Stations/Sewer Lift Stations  
1.3.1.3 Plans of Wastewater Treatment Plants  

1.3.2 Specifications 
1.3.3 Review and Approval Procedure  
1.3.4 Revisions to Approved Plans  
1.3.5 Construction Supervision 
1.3.6 Final Review of Treatment Facilities 
 

1.4 Reliability Classifications 
 
 1.4.1 General 
 1.4.2 Guidelines for Classifying Sewerage Works 
  1.4.2.1 Reliability Class I 
  1.4.2.2 Reliability Class II 
  1.4.2.3 Reliability Class III 
 1.4.3 Component Backup Requirements 
  1.4.3.1 Reliability Class I 



                            DWR-NPDES/SOP-G-01-WW Design Criteria Chapter 1-110117 
                            Design Criteria for Review of Sewage Works Construction Plans and Documents 

Chapter 1 
 

November 1, 2017 1-2 Design Criteria Ch. 1 

  1.4.3.2 Reliability Class II 
  1.4.3.3 Reliability Class III 
  1.4.3.4 Component Design Features and Maintenance Requirements 
 
1.5 Electrical Power Systems 
 
 1.5.1 Power Sources 
  1.5.1.1 Reliability Class I 
  1.5.1.2 Reliability Class II 
  1.5.1.3 Reliability Class III 
 1.5.2 Power Distribution External to the Works 
 1.5.3 Transformers 
 1.5.4 Power Distribution Within the Works 
 1.5.5 Power Transfer 
 1.5.6 Breaker Settings or Fuse Ratings 
 1.5.7 Equipment Type and Location 
  1.5.7.1 Switchgear Location 
  1.5.7.2 Conductor Insulation 
  1.5.7.3 Motor Protection from Moisture 
  1.5.7.4 Explosion Proof Equipment 
  1.5.7.5 Routing of Cabling 
  1.5.7.6 Motor Protection 
 1.5.8  Provisions of Equipment Testing 
 1.5.9  Maintainability 

1.5.10 Emergency Power Generator Starting 
 
1.6 New Technology 
 
1.7 Implementation 
 
 
 



                            DWR-NPDES/SOP-G-01-WW Design Criteria Chapter 1-110117 
                            Design Criteria for Review of Sewage Works Construction Plans and Documents 

Chapter 1 
 

November 1, 2017 1-3 Design Criteria Ch. 1 

 APPENDICES 

 

Appendix 1-A   Current Emphasis in Design Criteria  

Appendix 1-B   Bibliography 

Appendix 1-C    Integration of Permitting and Plans Review by Rule 

Appendix 1-C-1   Treatment Project 

Appendix 1-C-1-CDBG  Treatment Project with CDBG Funding 

Appendix 1-C-1-RDA  Treatment Project with RDA Funding 

Appendix 1-C-1-SRF   Treatment Project with SRF Funding 

Appendix 1-C-2   Non-treatment Project 

Appendix 1-C-2-CDBG  Non-treatment Project with CDBG Funding 

Appendix 1-C-2-RDA  Non-treatment Project with RDA Funding 

Appendix 1-C-2-SRF   Non-treatment Project with SRF Funding 

Appendix 1-D   Specific Submittal Guidance by Phase and Project Type 
Appendix 1-D-1     Preliminary Project Discussion Guidance 

Appendix 1-D-2    Preliminary Design Submission Review - Engineering 
Report Guidance 

Appendix 1-D-3    Preliminary Design Submission Review - Preliminary Plans 
Guidance 

Appendix 1-D-4    Final Design Submittal Guidance 

Appendix 1-D-5   Small Non-treatment Project Calculations  

Appendix 1-E     Preliminary Engineering Report (PER) Guidance 

Appendix 1-E-1    Joint Federal Agency PER Guidance 

Appendix 1-E-2    SRF Facilities Planning Document 

Appendix 1-F     CAP/ (P)ER Guidance 

Appendix 1-G     Construction Document Fees Guidance 

 
 

  



                            DWR-NPDES/SOP-G-01-WW Design Criteria Chapter 1-110117 
                            Design Criteria for Review of Sewage Works Construction Plans and Documents 

Chapter 1 
 

November 1, 2017 1-4 Design Criteria Ch. 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

THIS PAGE INTENTIONALLY LEFT BLANK 
  



                            DWR-NPDES/SOP-G-01-WW Design Criteria Chapter 1-110117 
                            Design Criteria for Review of Sewage Works Construction Plans and Documents 

Chapter 1 
 

November 1, 2017 1-5 Design Criteria Ch. 1 

GENERAL ENGINEERING REQUIREMENTS 
 

1.1 General Information for projects reviewed by the Division of Water Resources 
 
1.1.1 Standard of Performance for Review of Engineering Construction Documentation   

 
All chapters of this Design Criteria for Review of Sewerage Works Construction 
Documents (the Criteria) have been developed to assist in achieving a standard of 
performance embodied in State Law and Rules.  This chapter of the Criteria  assists in 
meeting the following performance standards for engineering documents prepared for 
sewerage works projects in the State as authorized primarily in the TDEC Rules Chapter 
0400-40-02, REGULATIONS FOR PLANS, SUBMITTAL, AND APPROVAL; 
CONTROL OF CONSTRUCTION; CONTROL OF OPERATION and Chapter 0400-
40-16, PUBLIC SEWERAGE SYSTEMS. 
• All engineering documents should reflect generally accepted wastewater engineering 

practice as defined by the Criteria or present adequate justification for systems 
proposed outside the Criteria’s guidance. All project reports, plans and specifications 
should reflect appropriate attention to:  
o Protection of public health and safety of operating personnel and equipment; 
o Achievement of environmental protection as defined by permit compliance 

requirements;  
o System reliability, flexibility, expandability, maintainability, operability and 

sustainability; and  
o Cost effectiveness. 

• Plans (preliminary or final), engineering reports (basis of design), and specifications 
submitted for review and approval should enable a technically qualified reviewer to 
efficiently determine that the documents have been prepared with due diligence with 
respect to (1) existing and foreseen circumstances such as influent flow and 
character, (2) appropriate and demonstrated treatment or hydraulic capabilities, and 
(3) follow-on construction, start-up, commissioning, and operation of the systems to 
achieve permitted results; 

• Final plans, specifications and engineering reports should support the level of detail 
required for the procurement method intended; 

• Record drawings, specifications and engineering reports should support the 
preparation of operational and maintenance (O&M) manuals, training, 
troubleshooting, and decisions on future upgrades or modifications. 

 



                            DWR-NPDES/SOP-G-01-WW Design Criteria Chapter 1-110117 
                            Design Criteria for Review of Sewage Works Construction Plans and Documents 

Chapter 1 
 

November 1, 2017 1-6 Design Criteria Ch. 1 

The cited chapters in the TDEC Rules define this Design Criteria’s scope of applicability 
to all wastewater treatment projects including industrial and domestic as well as 
conveyance projects. The same Rules direct the Commissioner of the Tennessee 
Department of Environment and Conservation (TDEC) to determine the requirements for 
submission of construction documents relative to these projects and gives TDEC the 
latitude to scale the submission requirements appropriately for the size and complexity of 
the projects; specifically the Rules require that wastewater treatment projects receive 
more and earlier attention in the design process than conveyance type wastewater 
projects.  
 
Construction projects that constitute repairs or maintenance or replacement of material or 
equipment in kind need not meet the submittal requirements in this chapter. If a project 
would change the treatment plant (regardless of size or type; conventional or 
decentralized) process flow diagram (or more detailed process and instrumentation 
diagrams, P&ID), or change plant hydraulics, controls, capacity, discharge characteristics 
or equipment, the submittal steps outlined in this chapter should be followed. For 
conveyance projects such as gravity sewers, pump stations, equalization basins and force 
mains, final plans, specifications and either engineering reports or calculations shall be 
submitted if hydraulic characteristics or locations will be modified by the construction.   
 
State review and approval of rehabilitation line work on collection systems need not be 
submitted for review or approval unless pipe interior diameters (IDs) decrease by 15% or 
funding agencies require state approval of plans and specifications.   
 
The specific “4-step” process outlined in this chapter for all treatment process projects 
may be followed when conveyance projects are of such scope and complexity that the 
early and additional review is deemed beneficial by the submitting activity.   
 
Purely industrial plant conveyance projects will not be reviewed; internal beneficial reuse 
upstream of a treatment plant will not be reviewed.  
 
“Small domestic wastewater plants” receive special attention and the Rules (Chapter 
0400-40-02-.03(3) effective December 16, 2013) specifically restrict “activated sludge” 
configurations (in the case of a plant up to 30,000 gallons per day (gpd)) or discourage 
“activated sludge” processes (in plants between 30,000 and 100,000 gpd) unless all other 
options are demonstrated to be impractical.  “Suspended growth activated sludge” 
processes are envisioned in this prohibition due to the operational complexity of their 
sludge management and the difficulty of these smaller systems to accommodate the 
adverse impacts of inflow and infiltration (I&I) in the influent. “Attached growth” 
biological systems are not considered to be covered by this “package plant prohibition”.  
Sequencing batch reactors (SBRs) with adequate volume to achieve a valid level of 
equalization with tertiary filtration or membrane bioreactors (MBRs) with adequate 
equalization provided separately are also currently considered to be exempt from this 
restriction. 



                            DWR-NPDES/SOP-G-01-WW Design Criteria Chapter 1-110117 
                            Design Criteria for Review of Sewage Works Construction Plans and Documents 

Chapter 1 
 

November 1, 2017 1-7 Design Criteria Ch. 1 

 
Appendix 1-A provides current Division of Water Resource’s areas of emphasis that bear 
on engineering document requirements, particularly preliminary engineering reports 
(PERs).  

 
1.1.2 Application and Purpose of the Criteria 
 

This Criteria applies to the development, design, and submission of engineering 
documents for projects that convey or treat wastewater in the State of Tennessee 
including:  
• Municipal, utility district or legally constituted water and wastewater authorities 

sewerage systems, subdivisions, trailer parks, apartments, resorts, etc. 
• Publicly or privately owned sewerage systems required to obtain a charter (Certificate 

of Convenience and Necessity, or CCN) from the Public Utility Commission (PUC) 
formerly the Tennessee Regulatory Authority (TRA). 

• Public corporation sewerage systems organized under the General Corporation Act of 
Tennessee. 

• Public sewerage systems organized under the Federal Housing Authority Title bond. 
• All sewerage systems owned by the State of Tennessee. 
• Industrial wastewater treatment systems.  
• Federally owned systems. 
• Sewerage systems (often decentralized) for schools, service stations, shopping 

centers, truck stops, or motels. 
• Sewerage and industrial wastewater systems for laundries and car wash facilities. 
• Pump and haul systems. 

These Criteria are not sufficiently comprehensive to apply to all wastewater treatment 
and disposal projects in the State. However, the Criteria will represent the State’s 
engineering community’s generally accepted and acceptable standards for design of 
projects to protect the public welfare and maintain protective environmental conditions of 
the state’s waters. “The engineering report and preliminary plans shall be prepared in 
accordance with generally accepted wastewater engineering practices. The Design 
Criteria published from time to time are used internally by the Division as a compilation 
of such practices and are available to the public. Other designs may also be used if 
adequately supported by calculations and actual testing data. (Chapter 0400-40-02-
.03(2) Effective December 16, 2013) Bibliographies at the end of each chapter are 
provided as references for justification and guidance beyond that provided in the Criteria.  
(See Appendix 1-B for Chapter 1.) 
 
The Criteria provides flexibility during the design and review process for inclusion of 
technical advances, new products, and innovative approaches based on sound engineering  



                            DWR-NPDES/SOP-G-01-WW Design Criteria Chapter 1-110117 
                            Design Criteria for Review of Sewage Works Construction Plans and Documents 

Chapter 1 
 

November 1, 2017 1-8 Design Criteria Ch. 1 

judgement. The purpose of Chapter 1 is to outline the process for the submission of 
engineering documents for wastewater construction projects to the Division of Water 
Resources. The reader is directed to Rules cited in the Bibliography of this chapter for 
additional details.  Appendix 1-C depicts in summary form the steps in the treatment and 
non-treatment submittal processes and integrates the permitting and plans approval 
process from project initiation to construction completion and operation for projects with 
and without the most common public funding assistance.   
 
The Division requires (Chapter 0400-40-02-.01 Effective December 16, 2013) the 
preparation of technical engineering information to be performed by an engineer who has 
obtained professional licensure to practice within the State of Tennessee, representing the 
municipality, utility, industry, or owner. The engineer of record (EOR) for Preliminary 
Engineering Reports (PERs), Engineering Reports (ERs), final plans, and final 
specifications shall be professionally responsible for the contents therein and nothing in 
this Criteria relieves him/her of that responsibility. Preliminary plans, while not sealed, 
should be consistent with engineering documents with which submitted.  

 
1.1.2.1  Preliminary Discussion Concerning the Project; Rules Section 0400-40-02-.02 (effective 

December 16, 2013)   
 

The engineer employed by the person who is planning to carry out an activity requiring 
plans approval as outlined in T.C.A. Section 69-3-108 should make written request for a 
meeting with representatives of the Commissioner for an informal discussion of the 
project with relation to its scope and purpose.  Such meeting should be held within 30 